W CABLING MODULE
ASSEMBLY

KYT-070
11/2021




— 1) — CABLING MODULE ASSEMBLY

M Update Notes




CABLING MODULE ASSEMBLY =) >

M Contents

Tools&Equipment Informations

TOOI SYMBDOI GUIAE.......vete ettt crtere e etee e e eve s sbe s e e sbe s bbesbsesss e sbesssesbesesbenssesresssesssessesnssens 4
TOrQUE TaADIE.eeeieeee ettt ettt eve s be e e eba e b e ebeebasesbesbeebs s sbesnseesssessesrsaessaensesnseessesnsesnsans 5
Screw/Bolt/Special Parts for ASSEMDIY........cvcviiieieeeceeeeeteee e e sre e e 6

1 Main Busbar Assembly

1.1 A FIat Bar ASSEMDIY (TOP)..cucicieeietieeeeeeeeeteetecteetettetet et eseeveere et eeress et et essessessesensessessessessessasessessesesesnens 7
1.2 2 Flat Bar ASSEMDBIY (TOP) .oveoieieeieieieietiteeee et eve e et et e eae e ses e s seasessesseseesessessensensensesensensesensenen 11
2 Earthing Bar ASSEMDIY ...ttt ettt et sae s aesesease e se st ens s saeeneeeees 15
3 SiSSCIle Rl ASSEMIDIY.........ooeeieeeieeeeeeee ettt ettt e s st e sa e sae s svesas e et e snsaennen 17
4  Cabling Side Profile/Cover Assembly................oooiiooeeeeee et 18
4.1 Cabling Side Profile AsSEMBIY(FOIM-1)......c.ovoiiieeeieeeeeeeeeeeeece ettt ere v v v e e e eae et ans 19
4.2 Cabling Side Cover ASSEMDBIY(FOIM=2/3/4) ... et ee e seseeseesessnsssesseseesesrenen 20
5 Busbar Gap Closer ASSEMDBIY(FOIrM=2/3/4).........ooumeeeeieeeeeeeeeeeeeeeeeeeeveeestesvesvessesesessessesesessens 23

6 Vertical Bar (PE/N) Assembly

6.1 Vertical Bar (PE/N) AsSEMDBIY(FOIM=1).....ccurviiiieeieeieeieeeeceeeteeet st et ere et eer s ese e aere e senee 24
6.2 Vertical Bar (PE/N) ASSEMDBIY(FOIM=2/3/4).....oouueeeeeeeeeeeeeeeeeeeeeeeeeeeeseeseeseaeeseesseseesserssresessessesenes 27
7 Busbar Separation Shelf- Front Cover Assembly

7.1  Busbar Separation Shelf ASSEMDIY ...ttt ere e ees 30
7.2 Neutral Bar Insulation Kit ASSEMDIY........ocuiiiiiiieieeecreieteceeceeete ettt ere e eeeervresseseserveenseens 31
7.3  Busbar Separation Cover ASSEMDBIY ...ttt s s 33
8  TOP COVEIr ASSEMDBIY ...ttt ert et e ssae st e s e e srssensesnesaeesnsesseensenns 34

9 Rear Panel Assembly

0 R (<= Y =Y e XYY 1 Y o) Y2 35
9.2 Rear Panel Assembly (TOp-Rear Cabling)........c.cocveueeeeeeeieierereeeeere ettt sse s seasene 37
10 SOlIADOOI ASSEMDBIY ...ttt ette e e eve b e e e e ebesasbessesessesbesnssensaessesnseensenns 43

11 SIAdE PaANEI ASSEMDIY.........oooveieieiieeiee ettt ettt eeeeete e steeeeeae e sbeesseebesesaesnseersssbenssenseeseensees 46




CABLING MODULE ASSEMBLY

Bl Tools Symbol Guide

Cross | Slot
e\

SW3 SW6

o M4 Allen Key e M8 Allen Key
sSw4 SWs8

o M5 Allen Key | ® m M10 Allen Key
e [ M6 Allen Key

5,5mm M3 Spanner 10mm M6 S 18mm M12'S

A ————KO) ) Bi—:{0) panner 5) Bs— () panner
27mm
7 mm 13mm
| M18 Spanner

D —10) M4 Spanner D T M8 Spanner ) De— 1 9)

8mm 15mm M10S
ST———¥0) M5 Spanner Sr——%0) panner

Caution: For safety precaution ; Protective gloves and equipments must be used while assembly.
As additional tools for assembly;

e  Torque wrench features:

v" Tightening torque : 75 N.m

v' It has a reduced thickness, can be easily used to access non accessible joints/fishplates and between busbars.
. Torque wrench an accessories:

v" Wrench shaft - mandatory

v" Extra-thin pawl adapter - mandatory

v" Pawl for ordinary sockets
. Extra-thin sockets for pawl + shaft:

v" 13 mm extra-thin low socket
v" 13 mm extra-thin high socket
v' 15 mm extra-thin low socket
v" 15 mm extra-thin high socket
v" 18 mm extra-thin low socket
v

18 mm extra-thin high socket




CABLING MODULE ASSEMBLY

W Torque Table for Screw/Bolt

Recommended tightening torque for mechanical and electrical links
8.8-class screws (with nut + washers)

M3 1.5
M4 3.5
M5 7
Mé 13
M8 28
M10 50
M12 75

Tightening torque for electrical links on the devices and for their fixing:
Marking varnish:
After tightening each electrical connection to the appropriate torque, apply somevarnish:

v" Between the nut and the screw or
v" Between the screw head and the copper bar or
v" Between the device for tightening on a threaded part

Varnish should not block the screw:

v' It allows operator inspection, to verify if the bolts/ nut are tightened or not.
v' It facilitates the identification of any loose nuts during the switchboard'’s lifetime.

Varnish features:

v" Coloured acrylic varnish, indelible and able to resist a 150° C temperature.
v" PDS recommends a red varnish as a standard to identify the panelbuilder’s work.
v" Other colours can be used by the contractoror any operators entitled to work on the switchboard after its commissioning.




L )— CABLING MODULE ASSEMBLY

W Screw/Bolt/Special Parts for Assembly

Philips Pan M6x23 Philips Flat ~ M5x20 Philips Flat  Philips Flat Head

Head Screw Head Screw (Teos) Head Screw (Teos) Screw
5 9
o 9 % '
@
Hexagon Socket Head  Hexagon Socket Hexagon Socket Hexagon Socket

Bolt (Half Thread) Head Bolt Button Head Bolt Flat Head Bolt

Hexagon Head Bolt Hexagon Head Internal Door
Bolt Knob Bolt
Regular Nut Flange Nut Previling Torque Cage Nut Plastic Cage
Nut Nut
& @ @
) O

QY Q)

Flat Washer Spring Lock Toothed Lock Wedge Lock
Washer Washer Washer

S



CABLING MODULE ASSEMBLY >

B 1. BUSBAR ASSEMBLY
1.1 FOUR (4) FLAT BAR ASSEMBLY (TOP)

NEUTRAL L L L
o! )
O © O © O © o
o o
Vi \
NEUTRAL L L L

NEUTRAL L L L

4

(—m

T
5
5
2
J

Neutral Rated Current Flat Copper Size (mm) xQty
Section (in) 111213 | NeutrallN) |

1/2N 2500A 40/10x4 40/10x2
1/1N 2500A 40/10x4 40/10x4
1/2N 3000A 50/10x4 50/10x2
1/1N 3000A 50/10x4 50/10x4
1/2N 3400A 60/10x4 60/10x2
1/1N 3400A 60/10x4 60/10x4
1/2N 4000A 80/10x4 80/10x2

1/1N 4000A 80/10x4 80/10x4




.o X
g X
g <
s o
O o
(C i
DU
o X
= O
30 O
528
Y
>
a
om
M —
w o
wn (@)
) =
< B
w o
> =
Q
nMu <
o
<
©) )
Z -
= I
B LL
< IS
@) x
)
(@)
‘ -
N =
m m.




“"

CABLING MODULE ASSEMBLY I s

1.1 FOUR (4) FLAT BAR ASSEMBLY (TOP)

Required Packages: \
1010.18X c}\
1009.0XX/1011.XXX
1S =V @ S Semom o
e N M5X10
ol = e 2 pcs.
/'E:;.ﬁ'”' [ = %
© Grgt i ol ! i '
i gl 3
o K o
ol o
il ;i
=0 m i
oIS 0 m
o ili gl [l o
- i o)l o i
I m || g o ! o
I i\ ol a §
I m 0|5 o ! @ §
i | g o o) o
i m 0|l o ! o
¥ w oo off! m i
; m |l ol o i
i 0 u| oo m i




— 1) > CABLING MODULE ASSEMBLY

1.1 FOUR (4) FLAT BAR ASSEMBLY (TOP)

) For 65kA and 85kA assemblies are using same steps.
65 kA safety distance between busbar holders Max. 550mm

85 kA safety distance between busbar holders Max. 350mm

—_—
=

a.’n_,af“f°= = © S
. S SIS
— I]U] “B]e . ‘e?a;;:u S
R = =
ol |f PSS s S0
Tss===> ==
I =S
i = =
o = x5
HE!J ~ S
QE'] S Torque: 20 Nm (M10) ~
Iy . ~ S )
Iy N = =
I RS o B||0 O
° °
In o H|IDOHM
Iy oI DOHM
In o E LS
o 0
In o 110 in




CABLING MODULE ASSEMBLY >

1.2 TWO (2) FLAT BAR ASSEMBLY (TOP)

I\I\/u |\|||||\

V
I

NEUTRAL L L L
ol o
8 0 00 00 ©O0 0O o
J L
NEUTRAL L L L
\ texpEn  fexpan N fexpan  lexpan
L —] [ —] [ —]
L—1 L—1
_ — ey \ ey N\, ey N\ usdzEy N, —/
- )
NEUTRAL L L L
 fexpan  fexparn \ fexpan  fexcpan
L — [ ——— [ — L —1
11010011 11 H I IIrI Ml
—D [ ——— L —1 L —1
. — wedxEy N\ =7 TN ey \, usdEy N\ /M
L J
Neutral Rated Current Flat Copper Size (mm) xQty
1/2N 1350A 40/10x2 40/5x2
1/1N 1350A 40/10x2 40/10x2
1/2N 1620A 50/10x2 50/5x2
1/1N 1620A 50/10x2 50/10x2
1/2N 1860A 60/10x2 60/5%x2
1/1N 1860A 60/10x2 60/10x2
1/2N 2300A 80/10x2 40/10x2

1/1N 2300A 80/10x2 80/10x2




L )> CABLING MODULE ASSEMBLY

1.2 TWO (2) FLAT BAR ASSEMBLY (TOP)

Required Packages:
1010.16X
1009.0XX/1011.XXX/1019.0XX

If 1/2 Section Neutral Coper Bar thickness is
5mm, Adapter must be used.

Tighten loose




1l
"
O
I ol
pX
o
> :@
-
(a4}
Ll
(%))
(7))
<
L1 | = @R Ll e Ny R =
-1 e omememememcmemem e memet g o o g
U N@.DeDeDeDoDeDeDenuuoDeD&
Q 0
O Sy ——— 0
p gmomcmumomnmomcmemnmomem, 5 &
O i A\
N INC mﬁu
= J i m
o 0 o i o A\
< I m : 3
) i@ © A\
° o XS
i > PANS
0 m 0 a o0
®_0 @ A=
i 3 ®
@@5 [ ﬂnﬁ ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ
L)

St=oc=ome
§°§=§=§

1.2 TWO (2) FLAT BAR ASSEMBLY (TOP)

Required Packages:
1009.0XX/1011.XXX/1019.0XX

1010.16X




L) > CABLING MODULE ASSEMBLY

1.2 TWO (2) FLAT BAR ASSEMBLY (TOP)

o ﬁE' For 65kA and 85kA assemblies are using same steps.
65 kA safety distance between busbar holders Max. 550mm

85 kA safety distance between busbar holders Max. 350mm

A

lcQ°RoboRoLobcHoboRoRoboRoRoWoRoRdoLoRo@o Qo Ro 3 AOp "

I )
) 5 \gk
Iy S
ly ~ Mot
In Q!
Iy i
Ul ol
Iy — e ol
0 oll© 2N 0o ©
o TALDITRSS ol
nm : P 0 0y o ©®
1a o B[ToY ol
I o || Ol ol
I a0 o ol
h ci || o ol
[N o |l mllln oa




CABLING MODULE ASSEMBLY

B 2. EARTHING BAR ASSEMBLY

2

ST

Wellestienay,

Saain,

|
®
 fcpan i X fman — T
[1 o
i 150 mm
TN usdEy\ uBdzEy N

|~~~ Earthing Assembly

(Mid Busbar Position Optional)

Standart Earthing

/Assembly

250 mm |

-

L al

Neutral Rated Current | Flat Copper Size (mm) xQty Neutral Rated Current | Flat Copper Size (mm) xQty
e e [ B S —

1/2N 1350A 20/5x2 1/2N 2500A 40/5x2
1/1N 1350A 40/5x2 1/1N 2500A 40/10x2
1/2N 1620A 25/5x2 1/2N 3000A 50/5x2
1/1N 1620A 50/5x2 1/1N 3000A 50/10x2
1/2N 1860A 30/5x2 1/2N 3400A 60/5x2
1/1N 1860A 60/5x2 1/1N 3400A 60/10x2
1/2N 2300A 40/5x2 1/2N 4000A 40/10x2
1/1N 2300A 40/10x2 1/1N 4000A 80/10x2




>
-
a0}
>
m
v
7))
<
I
-
-
o
@)
=
O
4
=
(a1
<
o

—P >

B 2. EARTHING BAR ASSEMBLY

Required Packages:

1012.0XX

s\{m_ ,

wn
™
S~
wn
N
X
&
2

nnnnnnnnnnnnnnnnnnnnnnnnn ==\l

&<
ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬁﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂml/Eum

e e e et ==\

S = &C
amummmumummmmmmmammmamum,Eumm cHRcEc-RcRcRcRcAcRcmcmncm-ama D

Douououmm HoOeos

.EOEODOD JopPd

1 £ [l

Earhting Tape

= ssme = o ===/

cac-acasasg

cHeHoHe l.Q
oo ocaf ‘.0

.mwm®m®\"° '@
Holoo st




CABLING MODULE ASSEMBLY >

B 3. SCISSILE RAIL ASSEMBLY

Required Packages: \
600D:944.424 9\
800D:944.425

Brackets:944.42X ’
\ \ M5X10

(=)

(=)

175mm |

[

10T il

E@Eé%é%@%

cEREcEcEcEcEcEcEcEcEcEcEcEcEREcEcEREER
1RO ERO RO =NO RO R0 RO RO RO RO R0 =m0 =m0 = O = ==

S EAECTECTECTECcTEcTEcTECcTEcEcEREcERE R R R cERER
R e R e R RO RO TR ER O ER O ER O RO =0 =m0 =6 =6 =6 =




— 1> CABLING MODULE ASSEMBLY

l 4. CABLING SIDEPROFILE/COVER ASSEMBLY

FORM-1 APPLICATION

A E— i
LN i
8 ®
o 8
|
FORM-2 up to FORM-4b APPLICATION
------- Rt THE—
L w i
)
8




\ | = ol o) e N J e o s N oJ e o e o) e N o e o) s N0 e N e o o 0 e @ ) s o J e R 0 e e o o e 0 e o o s e o B e Y e e e 0 e

BeBeHeBeHeBHeEeEHeHeEHeEHeeHeHeBHeEHeHeHeEHeEHeHeHeHeHeHeHeH8

N\
.t
M5X10

= = = 3 = 03 03 = = - - 03 = = = = = 3 = C > =
meemoseacoeno ccmoccmocmeocc=o ccmemmerm oD e oo Yo cYy om0 =
| |
i i
| |

P P R P RS R @ =

CA— AR — R

N
)
L
-
o
>
Ll
7]
<
-
2
(@)
®)
p3
O
Z
—
o
<
o

EAC— B — RO — B — R —

e oo o o o =

000
000

'
'
1 1
Err—rr—ry—ay—— o e —e—c—c—o o s e —e—=c—o—-o
= = = = o = 3 = = had had = = = = = =

BHeBeHeBHeHeHeHeHeHeHeHeHeHesHeHeoHeHeHeHoHoHoHeHH

[ == o) == o} == N =Ko} === o)y == Ko} = No ) == N o} == No) =N o) === NoJf mmm Ko ) mmm NoJy o) o o ) = o Jf mm No ) e N0 Jf e oy = N J o o Jf e Yo J e o = o ]

4.1 CABLING SIDE PROFILE ASSEMBLY (FORM-1)

Required Packages:
600D:1025.160
800D:1025.180

N




L )> CABLING MODULE ASSEMBLY

4.2 CABLING SIDE COVER ASSEMBLY (FORM-2 / 3 /4)

50mm

400mm

50mm

400mm

50mm




N
)
L
-
o
>
Ll
7]
<
-
2
(@)
®)
p3
O
Z
—
o
<
o

4.2 CABLING SIDE COVER ASSEMBLY (FORM-2 / 3 /4)

Required Packages:

600D:1025.060
800D:1025.080

’@

sovEcmeBeBeBeBeBeHeBeBeHBeBeHeHeBeHeH.a4Qp0

OO OO0 0EI0EI0EI0EI0CI0C0CI0CI0CI0CI0CI0CIOE o

SemesmcrmetaecmeTmoEnormoENomoemnommomn

-Unﬂaﬂ:ﬂaﬂaﬂcﬂ-ﬂtﬂtﬂcﬂoﬂ@ﬂ

-EV-O-K-0-0-0-E-0-0-E-kT-']
P eememomememem e g3

\

%

\

5\

=
ocdodeocdoededodoededoedoedodedodoedododoedodododo
000000000 EI0CI0EI0EI0EIO0CI0CI0CI0EIOCI0CI0EI0

T

cHeHeHeHeHeHeHeHeBeHe

100000000000 E=0=

|Somom=mo=mo=o=

10D OO0 00000 0ED 00 00000 I0CI0CI0CI0rI0EI0CI0CI0EI0ETI0t

eBeBHeEeEBeEHeHeFNeEeEeEeReEeEeBemHeHeHeHeHeHeHeHeHeHeHeHe

HeHeHoeTeHeTeHeToMeTeHeTeHeTeHeTeHeTeTeTeL

Segsm o b Ogacaca-asa-Oete-nsbeO o0 88

cHeBHeBHeBeEHeEHeBHeEHeEHeEHeEHeBeEHecHeHeHeHeHeEHeHeHeHHH

1000000 0EI0EI0EI0EI0EI0EI0EI0EI0CI0CIJ0I0A0I0LI0CI0EI0EI0I0=0




>
-
a0}
>
m
v
7))
<
I
-
-
o
@)
=
O
4
=
(a1
<
o

—P >

2/3/4)

4.2 CABLING SIDE COVER ASSEMBLY (FORM-

Required Packages:
600D:1025.060
800D:1025.080

HoEIaoeEaoe == =43 ¢

JeEleOleOle O] e

¥

ER-N——Rop— Neiy—— gey— ]

~©E®E¢\Wﬂ\«ﬂ

& T /

&

15} e

[=]

ERCN—N-=——N-g=— N8 KEN—

‘e OJe e Ode O] e ]

CEaF e ET O = e

s20]leO0]e M]e Od]e [E]c

J e

\ __ =
\ \
\ \

\ ﬂ \

\ ||J \ \ﬁ

o O . O e \

\ \

\ \

X\ N
nnnnnnnnnnnn il Ty Py ==y ey P . Py y——————
efjefdetdeffelTerge elegegededeJeldelJe e TedeTdeTeN o Tl TelTolTe,

7 e O o P2 (=)




\
.t
M5X10

N
)
L
-
o
>
Ll
a
<
-
2
(@)
®)
p3
O
Z
—
o
<
O

OO

@ 5. BUSBAR GAP CLOSER ASSEMBLY (FORM 2/3/4)

Required Packages:
600D:1027.001
800D:1027.002




l.Jllll

EJO0EN 0N 00000 0EI 000000 IO IO N0 0EIOEI0EI0EI0 o0 EIo 00

BeBeBeBeBeHeBeBeHeHeBeHeHeHeHeHeHeHeHeHeHeHHeHeHeHe8

OO0 00 00N O0EN 0N OO0 0EI 0000000 I 0EIo oo oI o0

BeBeBeBeBeBeHeHeHeHeBeBeEBeEHeHeHeHeHeHeHeHeHeHeHeHeHeeH

’For Cable Managemant Accessories‘

P
coocoeDDoocecececoeceobdDeoooo @@@Oi
@)

For Vertical Earthing Bar ‘

........ s /D M a5 ittt o= B NI 2= =R

@@@@@@@@@@@T@O ==

EJ0ED 0D 0ED0CI0CI0CI0EI0EI0CEI0EI0CIOCIOCIOEIOEI0CI0

a0
o

>
-
m
>
m
v
7))
<
I
-
-
o
@)
=
O
4
=
(a1
<
o

6.1 VERTICAL BAR (PE/N) ASSEMBLY (FORM 1)

momemeMememememememeMemememememememememamemamemnMnW//
=0

ED 0D 0ED0EI0EI0EI0EI0EI0EIOEIOEIOCIOLCIOEI0EI0EI0CIQCIQEIQEIQEI0CIOCIOEIOEIQ

B 6. VERTICAL BAR (PE/N) ASSEMBLY

—P >




° o

Fe@e@edeFodeFededoFedeFededo[edeFoEoMdoMcdo[Maeoe

cHegegegeHegoae5e50)

YoTeTemegege0e5-

00000@000000\\&00 0\,
€] @
) ®
® ?

EARTHING
"
E
3]
5
g
5

g
o
5
3]
5
g
;
g
El
E
5]
5
d
El
E
E'l
g
E

N
)
L
-
o
>
Ll
a
<
-
2
(@)
®)
p3
O
Z
—
o
<
O

\ \w °oollf o@ \\ﬂ@Ul ==
A
o o

6.1 VERTICAL BAR (PE/N) ASSEMBLY (FORM 1)

o £-4 = = —— ——
=4 [=4 "
o o =-—ud
\ \ - S O
,,,,, Framenenen.d®\/ o [fhenemenenen. = / { =
e A D O O O I
o
(2]
g Y
L]
2
8]
(T
o n
® O
= Q
=\e]
53
X -
e e e e [ R

YL S p——————————— —=e—s VS S




>=
—
o
>
L
n
7))
<
L
—
2
&)
®)
b
O]
Z
=
(a8)
<
o

P DS

6.1 VERTICAL BAR (PE/N) ASSEMBLY (FORM 1)

Required Packages

1040.831

NEUTRAL

rHeGeOeOecOecOeOecOeGeOeGebeOecbePGeGeGolGeT«

B B
oo 77
- RY=y A"
ST
=250
Zoo)
&2 0t
/o0 ,e
o/
g0/
&2 o/t
Fo5// ) @
oo/l
=5/ @
g &
=) O]
5/ 4 © o 0o 0o o0 o0 o0 o ol® o o o © O o©
e @
" o S
ge = =

\
/A
@OOOOOOOO@OOOOOOQA

A M/

DeGeDeDeOeOeHeHehGeOehAeOeOeOecOesLeLeLGeIGl

Se—ce—cmom—cmmocc—orscrsormoEm oo oo oo om0 =0 =

sHeMemeeOeGe el GeGeGeNoGeMoGoGeNoebeoFe

\QOOOOOOOOQOOOOOOQA

il Al

OeOeOeDeMeMofebobebeReleMeNebelebeGebel

Se—cemcmocs—cc—occcr— oo oS oS oS cESoEN oo IO e o om0 =

A

eMeOe@edeGoNeoMobobeMebefeGebebeleDelel

D e LY Y Sy u—

Dmomwmbmmmmmmmwmumwmmmmmmmam&mmmbmsmem
sESorsosT o oo T e oo oo o oc—o=scESeE=oES oS¢

PECEY/ AN R\

ceMefe@e@ebeMebefeMeHefebebeSebebebee
smememomomcmcmc—mocEc oo om oo oo fomeoms

\ (LY 4
\ £ cMeNeMoMoSebobeoDe
e e e

===\
/-

i} 1
iy \ =
) e
) Bee

{ 50
\a% 1,

=R




N
)
L
-
o
>
Ll
7]
<
-
2
(@)
®)
p3
O
Z
—
o
<
o

6.2 VERTICAL BAR (PE/N) ASSEMBLY (FORM 2/3/4)

IO 0000000 EI0EI0E0CD0CI0I0rI0rI00CI0CI0CI0CI0CI0CI0rI0I0CI0

BeBeBeBeBeBHeBHeBeHeEHeBeEHeEHeEeHeHeHeHeHeHeHeHeHeHeH88

| © © o o e | ® > O
o]
2
ollo o S plo
[—] s)
ARE g
Q + I I
Sl |8 5
< £
K :
T
3 |8 I
— - M
o |8 <
© © ]
Ik g
(0] (7] (o]
[ 5] Zl |2 =
@ S| |8
20 £ £
= Q (7]
= o K ke
g 2| 2
"
.C
5
> © o
5 © o
q. o olo o

£ OO0 0I0I0EI0E0EI0EIOEI0IOI OO0 0EI0CI0CI0EI0I 0002003030

) ® o o o ® ® 0®E /
memcmemamumemumnmememomemcmmmcMchmcmcmcmcmnmnmanW”y

IO o000 00 EI0EI0CI0EI0C 010000 I0CI0CI0EI0EI0CI0CI0EI0EI0CI0C

BeBeBeBeHeBeBeHeEeBeBHeBeEBeHeHeHeHeHeEeHeHeEeHeHeHH8

® © o

A

(o]

(o]

=\

© e

® o O

o

(@)

@@@@O@@@@@@@@O@@@@“@@@O

©

® o [}

)

O]

2l a

T

0@®®@®®®®®®4

i

i)
° 0

D OED0ED0ED0CI0CI0EI0ED0EI0EI0EI0CEI0CI0EI0EI0EI0C0

==




(=4 (=4 o

] °
(V]
o0 g s 2
X o]/} o o gjo (=4 MuﬁMMMMMMMMMM”n-Mun.mn.m--ﬂmEuQn-MuuD»DeW»QnEv'Mun.MunWeDmEann
% & afo ° & Iz ;

To) ® ACH. Qo
© o e ] 4
) cHeHeHeHemegegedese
e A iy e s e e ;
w- % 20000 ®o0 00 OO0 O o o o \, =\
R} @ @ >

L. 5]
A .E.mum?@ﬂ \ \
=& =\ T e

NN

[ M=) =4 o e @
cHegHege5 cHeHeHegegeTeHegesgegeg0cHe5H858°5°

O
<
> e
m a4
<<
> i
Ll
%))
(7))
<
Ll
—]
U o (=4 =4
a) — —— —
=4 [=4 i=4 - mommomemeommermommemmomm o= rY=rr=rr=s
m 2o @@ % ofo % FoFoFodoMedeHeFeoFoModeFoFoMeqogodoFoFeGegodoToMod>
O
Z
—]
(a1]
<
O

6.2 VERTICAL BAR (PE/N) ASSEMBLY (FORM 2/3/4)

TaelAacAcAsAcdeAclacArAc@AcAeAsAcAc Ao acAeReeReReR@=ResA"
%N ﬂﬂﬂﬂﬂ = —emems=e @O Y momems=
O Fermemsmeme—smemememsme—me—o—=em Vese ferer=0ss

P DS




N
)
L
-
o
>
Ll
a
<
-
2
(@)
®)
p3
O
Z
—
o
<
O

6.2 VERTICAL BAR (PE/N) ASSEMBLY (FORM 2/3/4)

NEUTRAL

Required Packages:

1040.831

rOeOGeOGeOeceOeOeGeGeOeGeNGeGePGeGeGeLGebeIeIe

\QOOOOOOOOQOOOOOOOA
{

. W W ../

HeGeFeHeFeGelhePeGeelGelGelGeGoGolGFelGelFoFol

Seemcemocemces oo oo oo ocs oo oo omc=om=o=

eFe[Fel@eFelGeleGelGelGe[GelGelGclGelGoGolGelGelGolie

Q
D]
QO
0 “

oo

o 0o 0o 0o o oo o oo o o o c

é o @ S o

OeOeDeOeOeOeOeOeGeOeGeOeGeGeGeGeaeFeO1

Seermomormommomom—cmocm—cc—ce—occmossoESoES oS om0 =

Y =77/ /A \\\ W\

egeOeeFeOeOeOeGeOeGeGeGeNeGeGeGebGebe

sESecrToe oo Te oo oo oo ce—om~cEScESoEsoeSoss.




L) > CABLING MODULE ASSEMBLY

B 7.BUSBAR SEPARATION SHELF-FRONT COVER ASSEMBLY
7.1 BUSBAR SEPARATION SHELF ASSEMBLY

\ Warning: This assembly step must be apply after cassette assembly (internal part assembly).
0\ Required Packages:
400W:1008.040
M5X10 600W:1008.060
oo g e ——
EEI Oo —
o o ®o
0 of o - L
5 liofro O Joen "
M= | gy foom] 04080 15 D*// G [ T
ool o O |Oonf Newsesty Gl (!
o o o o 000 -‘ ~ nl ﬁo il
0o O O (0.0 » © e °'°l X
~ ~ | BD ‘ E! !n !!
' & o 1t et
' A =] (|s
I hd D? % 0 i
0 1} °l® OE .
9 ® ‘ E,_ o !
_ _ .lﬁ‘ g ‘ E.")! I!':l !
0 —0 | 5 s S
E" Hofon —mnee i [t Gl offls
"o i1 G il o
| o °flo of B o offc TN
°Flo 0 o 0 Gl o
’ *Hopon 00 1] K
110 e e Gl g
oF =0, gl 1|1 fe!
T o[t alle
mr < Ui aflle
i Ble 311 affls
i ¢ 5 1[0 affle

[ —
||||""""""""""""""""""“"HHuuunn
—
| ==
fv
E i
==

— 0

|

(oml
d _OeD o

S
@ODocOeDeoeooe :G!.oﬂouo °

S N
THok
Emeom=me

®

®
eoMeMPMoeNefe[lo[loMNeMel@®lo[Nello[Ve

JeDerDermermormermememormomorDoIe eI o

JeQeLleeded
.

a-===-=-=-=§=‘A = : s




CABLING MODULE ASSEMBLY >

7.2 NEUTRAL BAR INSULATION KIT ASSEMBLY

Required Packages: \
1025.2XX 0\
e ) M5X10

EERSIGERE

=
SNNNRNRRRA00080050060000885777
PN e\ a s|8ts{sis]sjaje]uje QQQQM&%@Q
, %%%K@%%% 886855585 55

LI A




— 1> CABLING MODULE ASSEMBLY

7.2 NEUTRAL BAR INSULATION KIT ASSEMBLY

N
|

EEEANEEEEE RISl ] ElEl=) / ]

=e o
e J

7Y%

)
‘e Fel[JelTJe

SE——

§8E88888888888500455Y
BEEEEE858856
000000000000y
EEEEEEEEEEEEEEN L EEE.




f

1
)
>
o
p3
Ll
a
<
-
2
(@)
@)
p3
O
Z
—
o
<
O

HSeHogeDed

) =om=o=¢

s=mo=me==o
oo
S

pUeIeHeHeHe o Jo U ToJo o

| M ® ® ®

_.
I T T T T |

7.3 BUSBAR SEPARATION COVER ASSEMBLY

Required Packages:

400W:1013.040
600W:1013.060




— 1 > CABLING MODULE ASSEMBLY

@ 8. TOP COVER ASSEMBLY
5310 ﬁE Warning: This assembly step must be apply after cassette assembly (internal part assembly).

\ Without Baying Kit

\ With Baying Kit




CABLING MODULE ASSEMBLY LU >

B 9. REAR PANEL ASSEMBLY
9.1 REAR PANEL ASSEMBLY

Warning: This assembly step must be apply after cassette assembly (internal part assembly). ‘\

Required Packages:
. M5X10
% )

1003.X20

Assembly
Points




— 1 > CABLING MODULE ASSEMBLY

9.1 REAR PANEL ASSEMBLY

\ Required Packages:
9\ 1003.X20

\N\\\N\\ Mé6x23

8 pcs.

[
>
S




CABLING MODULE ASSEMBLY LU >

9.2 REAR PANEL ASSEMBLY (TOP-REAR CABLING)

Required Packages: \
1003.X21 3\
M5X10
%)
=

Assembly
Points

' ST
.9——:‘\‘ oo o v o v == |
-T2 R

]
| ||H§ J
(L

-
. ||Hi\i<

HLI=

HZ
'vull_

ﬂl@




— 1 > CABLING MODULE ASSEMBLY

9.2 REAR PANEL ASSEMBLY (TOP-REAR CABLING)

\ Warning: This assembly step must be apply after cassette assembly (internal part assembly).
c}\ Required Packages:
1003.X21
N\\ Méx23
\N\N 8 pcs.
"

—
T

‘ |I L 2l

7 » |

!“ e

M5X10

Op




CABLING MODULE ASSEMBLY LU >

9.2 REAR PANEL ASSEMBLY (TOP-REAR CABLING)

Required Packages: \
1028.100 0\
. N’ M5X10
,




— 1 > CABLING MODULE ASSEMBLY

9.2 REAR PANEL ASSEMBLY (TOP-REAR CABLING)
\ Required Packages:

1003.X21
9\ 1028.100

\ M5X10 e
Z, .
- . @

= =) =S =
— — hn i
! I
E p°
a© ai b ®
@ ‘0
b
I
i
L/
® ® ® ® =
~No Oy e oy e O] I
| ielP=

®
®
For 100H Plinth Setting | || |

For 200H Plinth Setting B
q




CABLING MODULE ASSEMBLY LU >

9.2 REAR PANEL ASSEMBLY (TOP-REAR CABLING)

Warning: This assembly step must be apply after cassette assembly (internal part assembly). \
Required Packages: c}\

1003.X21

1028.100 ,
- ‘ \ M5X10
o o o %

V' 7 7 2

[N\ WA
/

A

\

-
0
. LY ° e LR
.; \o .g \e o& \e .; \
2o s o o s s
o .
.
’
-]

AR




— 1 > CABLING MODULE ASSEMBLY

9.2 REAR PANEL ASSEMBLY (TOP-REAR CABLING)

\ Required Packages:
0\ 1003.X21
1028.100
\ M5X10
% 4




CABLING MODULE ASSEMBLY LU >

@ 10.SOLID DOOR ASSEMBLY

Required Packages:
Solid:1002.X20

ebebDbeoebeoebeoebobeboebolebobeBec

Solid Door




— 1 > CABLING MODULE ASSEMBLY

@ 10. SOLID DOOR ASSEMBLY

SW6 Required Packages:
4 m \ Solid:1002.X20

<t 3. s g 2.8.8 8.8
e e

Mid Lock Bracket




P DS

P
=
o
>
T
2]
%))
<
w
=
)
o
o
>
o
Z
=
o
<
)

@ 10. SOLID DOOR ASSEMBLY

Required Packages:
Solid:1002.X20

Q00000000000 0000




— 1) > CABLING MODULE ASSEMBLY

@ 11. SIDE PANEL ASSEMBLY

Required Packages:

\ Side Panel:706.2XX
9\ _| Busbar Protection:1023.1XX

P

n
SR

9 M5x25 M5x25 Only For 800 Depth!!!




CABLING MODULE ASSEMBLY LU >







